
Post-treatment of desalinated water and water quality
characteristics in Yanbu Industrial City

Ahmed S. Bajahlana, Jong-Mihn Wieb,*
aRoyal Commission for Jubail & Yanbu, P.O. Box 30031, Yanbu Al-Sinaiyah, Saudi Arabia
bSaudi Arabian Parsons Limited, P.O. Box 30167, Yanbu Al-Sinaiyah, Saudi Arabia
Tel. +966 4 321 6039; Fax: +966 4 396 0503; email: JongMihn.Wie@parsons.com

Received 3 June 2012; Accepted 18 July 2012

ABSTRACT

Yanbu Industrial City (YIC) in Saudi Arabia depends on seawater desalination for its entire
fresh water supply. The fresh water is supplied by a desalination plant that consists of nine
multi-stage flash (MSF) distillation units and seven reverse osmosis (RO) desalination trains.
The product water from the MSF and RO desalination processes requires post-treatment to
prepare it for potable use. The distillate from the MSF units is remineralized by adding
hydrated lime and carbon dioxide, chlorinated by the injection of chlorine gas, and aerated
with compressed air. The remineralization steps result in raising pH, alkalinity, and hardness
of the water, thereby stabilizing the water. For the permeate from the RO trains, hydrated
lime and sodium hypochlorite are added. This paper presents the potable water quality data
for the last 6 years from 2006 to 2011 and the water characteristics in YIC, along with the
post-treatment processes of the desalinated water. YIC’s potable water produced by seawater
desalination is of high quality and prevents bacteriological growth without any microbiologi-
cal contamination. The water is healthy and suitable for human consumption and use on the
basis of the water quality monitoring data with respect to its physical, chemical, and biologi-
cal characteristics.

Keywords: Seawater desalination; Multi-stage flash distillation; Seawater reverse osmosis desa-
lination; Post-treatment; Remineralization; Water quality; Trihalomethanes; Boron

1. Introduction

In some parts of the arid regions of the world,
where fresh water resources are limited, desalination of
seawater and brackish water plays a pivotal role in
meeting fresh water requirements. In particular, in the
Middle East, seawater desalination has become a vital
and dependable fresh water resource and has emerged
as an important water supply source. In the Kingdom
of Saudi Arabia, a world leader in seawater desalina-

tion, the government has placed great emphasis on the
desalination of seawater to satisfy the growing demand
for potable water. Saudi’s installed capacity of desalina-
tion plants was nearly 10millionm3/day in 2009 [1].
Seawater accounted for 79% of the desalination feed-
water and 84% of the desalinated water was used for
municipal purposes in 2006 [2]. The largest seawater
desalination plant in the Kingdom has a production
capacity of 880,000m3/day (233million gal/day) [3].

Yanbu Industrial City (YIC), located on the Red
Sea coast about 350 km northwest of Jeddah, has been*Corresponding author.

Presented at the International Conference on Desalination for the Environment, Clean Water and Energy, European Desalination
Society, 23–26 April 2012, Barcelona, Spain

Desalination and Water Treatment
www.deswater.com

1944-3994/1944-3986 � 2013 Desalination Publications. All rights reserved
doi: 10.1080/19443994.2012.714450

51 (2013) 1790–1803

February



developed by the Royal Commission for Jubail and
Yanbu (RC). The site has been transformed from a
mere desert to a complete, full service, modern city.
In existence for more than three decades, Yanbu is
presently host to over 85 primary, secondary, and
light manufacturing industries. Yanbu is a very
dynamic industrial center, a cornerstone of Saudi Ara-
bia’s manufacturing economy, and a catalyst for stim-
ulating the Kingdom’s economy. At present, YIC has
an on-site population of 91,479 residents. Another
49,360 people (employees working in the industrial
city, plus their dependents) are supported by the Yan-
bu economy.

YIC depends upon seawater desalination for its
entire fresh water supply and the desalinated water is
the only source of both municipal and industrial
water supply. Yanbu’s fresh water is supplied by the
integrated power, desalination, and seawater cooling
(PD&SC) complex that is located in the industrial
area. The complex was built and operated by the
Royal Commission and was transferred to Marafiq
Company in 2003. The seawater desalination plant
consists of nine multi-stage flash (MSF) distillation
units and seven reverse osmosis (RO) trains with a
combined installed plant capacity of 154,560m3/day.
The desalination plant produces potable water for
domestic purposes and process water for industrial
uses. Yanbu’s total water demand is close to
104,000m3/day. The potable water is supplied to the
city through the piped water system.

Since the mineral content of the desalinated water
is low with poor buffering capacity, the water requires
post-treatment to prepare it for potable use. Following
treatment, the water quality complies with the World
Health Organization’s guidelines for drinking water
quality and the Royal Commission drinking water
quality standards. The Royal Commission monitors
potable water quality for the city on a weekly basis.
This paper presents the water quality data obtained
for the last 6 years (2006–2011) and potable water
characteristics in YIC, along with the post-treatment
process of the desalinated water. The effects of the
post-treatment on the various water quality parame-
ters are discussed. The parameters include pH, alka-
linity, hardness, dissolved solids, turbidity, residual
chlorine, trihalomethanes (THMs), trace elements, and
other water quality data.

2. Desalination of seawater

Yanbu’s desalinated water is produced by the
PD&SC complex shown in Fig. 1. The desalination
plant consists of nine MSF distillation units with a

capacity of 95,760m3/day and seven RO trains with a
capacity of 58,800m3/day. Currently, Marafiq
Company is expanding the desalination plant by
constructing two 27,500m3/day multiple-effect
distillation seawater desalination units.

2.1. Seawater supply

Raw seawater is drawn from the seawater open
intake channel as shown in Fig. 1. The intake system
supplies seawater to the seawater desalination plant
and the steam turbine power plant, and Yanbu indus-
tries for cooling purposes. The seawater flows into the
pumphouse through trash racks and traveling screens
to remove debris. The seawater is then treated by
injecting sodium hypochlorite to prevent the growth
of algae, bacteria, and microorganisms.

Sodium hypochlorite is generated on site by elec-
trolysis. Residual chlorine after the injection of sodium
hypochlorite varies from 0.5 to 0.7 ppm. Seasonal vari-
ations of the seawater temperature ranging from 22 to
33˚C occur at the site. The typical salinity of the sea-
water is about 45,500ppm of dissolved salts and its
pH varies from 8.1 to 8.3. The typical seawater charac-
teristics are presented in Table 1.

2.2. MSF distillation

The MSF distillation plant consists of three
570m3/h and six 380m3/h units. Each unit is
designed for a top brine temperature of 121˚C by
employing a decarbonation method with a perfor-
mance ratio of 19 kg of distillate per 1,000 kcal heat
input, with a seawater supply temperature of 32˚C.
The MSF units are of brine recirculation type and each
rectangular MSF evaporator has 25 heat recovery
stages and 3 heat rejection stages (Fig. 2). Sulfuric acid

Fig. 1. PD&SC complex with the seawater intake channel
in the foreground.

A.S. Bajahlan and J.-M. Wie / Desalination and Water Treatment 51 (2013) 1790–1803 1791



is used to control alkaline scale formation in the units.
Distillate product water contains normally 2–10 ppm
of dissolved solids. The product water is stabilized by
the injection of a mild caustic solution for process
water supplied to Yanbu industries and for potable
water prior to remineralization and disinfection.

The primary energy source of the MSF units comes
from the adjacent gas turbine generators (GTGs)
power plant coupled to the non-fired heat recovery
steam generators (HRSGs). The HRSGs recover heat
from the GTG exhaust flue gas and produce saturated
steam required for the MSF unit brine heaters. Con-
densate from the brine heaters is returned to the
HRSG deaerators to form boiler feedwater for the
HRSGs.

2.3. RO desalination

The seawater RO plant is made up of seven trains,
each with a capacity 8,400m3/day. The plant consists
of five basic components: a seawater supply system, a
feedwater pretreatment system, high pressure pump-
ing, RO modules, and a permeate post-treatment sys-
tem. The plant is equipped with a distributed control
system using state-of-the-art computerized technology
(Fig. 3).

The raw seawater is passed through dual media
filters (DMF) which remove suspended solids. The fil-
ter media are sand and anthracite. The chlorinated
and flocculated feedwater is filtered to obtain a silt
density index (SDI) value of <4 after passing through
the gravity DMF. From the DMF, feedwater flows to
the micron cartridge filters that remove particles lar-
ger than 10 lm. Various chemicals added to the sea-
water are: (1) sodium hypochlorite for the prevention
of microorganism growth, (2) ferric chloride as a floc-
culant, (3) sulfuric acid for the adjustment of pH and
the control of hydrolysis and scale formation, and (4)
sodium bisulfite to dechlorinate.

Filtered seawater provides protection to the high
pressure pumps and the RO membranes of the plant.
High pressure stainless steel pumps raise the pre-
treated feedwater to a pressure appropriate to the RO
membranes so that water can pass through them and
the salts can be rejected. Salt rejection by semiperme-
able cellulose triacetate membranes using the hollow
fine fiber configuration is approximately 99.4%. The
pressure ranges from 64 to 76 kg/cm2 g for seawater,
depending on the operating temperatures and the age
of membranes, etc. The concentrated brine returns to
the energy recovery turbines and then is discharged
into the sea for disposal.

Recently, three second-stage RO trains, each with a
capacity of 8,400m3/day were added to produce pro-
cess water which is supplied to Yanbu industries. The
first-stage permeate is repressurized and passed
through a second-stage RO modules to reduce the
total dissolved solid (TDS) of the permeate from the
first stage. The second stage employs brackish water
membranes that operate at a lower pressure and
higher flux and recovery than those of the first stage.

The typical permeate recovery ratio of the first-
stage RO units is designed for 38.5%. The permeate
produced by the first-stage RO trains has a typical
TDS in the range 200–450ppm. The permeate TDS
tends to increase and the flux tends to decrease as the
membranefouling occurs over an extended operating
time prior to recovery after chemical cleaning of the
membranes.

Table 1
Major seawater components

TDSs, mg/l 41,300–46,400

Conductivity @ 25˚C, umhos/cm 57,000–64,000

Temperature, ˚C 22–33

pH 8.1–8.3

Total suspended solids (TSS), ppm 1

Turbidity, NTU 0.5–1

Total alkalinity as CaCO3, ppm 120–130

Bicarbonate alkalinity as CaCO3, ppm 85–95

Chloride as Cl�, ppm 21,600–23,500

Sulfate as SO2�
4 , ppm 3,000

Sodium as Na+, ppm 11,700–12,500

Potassium as K+, ppm 425–650

Calcium as Ca++, ppm 490–560

Magnesium as Mg++, ppm 1,500–1,600

Total dissolved oxygen as O2, ppm 3.5–5

Residual chlorine at desalination
plant intake as Cl2, ppm

0.1–0.25

Fig. 2. MSF units.

1792 A.S. Bajahlan and J.-M. Wie / Desalination and Water Treatment 51 (2013) 1790–1803



3. Post-treatment of product water

3.1. MSF distillate

Desalinated water produced from the MSF plant is
of high purity with a very small amount of dissolved
salts and minerals. Therefore, the water is aggressive,
unstable and corrosive to the materials such as metals
and concrete commonly used in water storage, trans-
mission and distribution systems, and in household
plumbing and pipes systems. In order to overcome
problems with aggressiveness and the relatively poor
taste of the distillate, a post-treatment method––the
potabilization process––is employed.

The potabilization process is shown schematically
in Fig. 4. The process for treating the MSF distillate
consists of four unit operations: carbonation, liming,
chlorination, and aeration. The carbonation and lim-
ing, based on the use of carbon dioxide gas and
hydrated lime, result in an increase in hardness and
alkalinity of the water to a desirable level so that the
water becomes well buffered and non-aggressive

while maintaining a slightly positive Langelier satura-
tion index (LSI).

The lack of carbonate alkalinity makes the desali-
nated water unstable and aggressive and prone to
wide variations in pH due to the low buffering capac-
ity. The basic principle involved in the remineraliza-
tion steps is the chemical reaction between carbon
dioxide and calcium hydroxide to form water-soluble
calcium bicarbonate and simultaneous adjustment of
pH. Such treatment method aids in establishing the
calcium carbonate equilibrium and forming corrosion-
inhibiting protective layers of calcium carbonate. The
chlorination is conducted by injecting chlorine gas to
disinfect the water and to eliminate bacterial growth.
The aeration is undertaken to replace oxygen driven
out by the MSF distillation process, thereby improving
the taste of the water.

The lime preparation and dosing system shown in
Fig. 5 include the storage stacks, a belt conveyor for
transfer and feed, a chute, a bucket elevator loading
hopper, and lime dissolving tanks. Approximately 5%
lime slurry is prepared in the tanks and injected by a
metering pump. The slurry from the pump discharge
is further diluted down to a concentration of 1% by
the addition of potable water to minimize clogging of
the pipelines, and injected into the potable water
header connected to the water storage tanks. The aver-
age lime feed rate into the MSF distillate is about
34mg/l of calcium hydroxide (or 0.034 kg/m3 water).

Carbonation is conducted by injecting gaseous car-
bon dioxide that is generated by the CO2 plant on site
by combusting light fuel oil (LFO), and recovering
CO2 gas from flue gas and purifying it (Fig. 6). The
carbon dioxide generation plant with a capacity
of 150 kg/h CO2 includes an LFO storage tank, a

Fig. 3. Overview of the RO plant with the water storage tanks in the background.

Fig. 4. Post-treatment system for MSF distillate.

A.S. Bajahlan and J.-M. Wie / Desalination and Water Treatment 51 (2013) 1790–1803 1793



reboiler, gas purification trains, an SO2 scrubber, com-
pressors, dryers, liquefaction units, and two bulk CO2

storage tanks. Also included are the ancillaries system
such as a CO2 cylinder filling unit, interconnection
with the potable water, pilot gas storage cylinder, a
recirculating cooling water system, an integrated con-
trol panel. The carbon dioxide injection system con-
sists of vaporizers, vapor storage tanks, flow meters,
and carbonators. An alternative method for recarbona-
tion of the distillate is to recover CO2 released from
the MSF evaporating brines [4–6].

The carbon dioxide production efficiency is about
3 kg CO2 per 1 kg of LFO. A 15–18% monoethanola-
mine solution is used to absorb the CO2 gas and
stripped for reuse in a closed circuit. The gas purifica-
tion system consists of three separate units packaged
as the potassium permanganate gas scrubber, the
water wash gas scrubber, and the activated carbon

deodorizer. The compressed gas is fed into a dryer to
a dew point of �40˚C where moisture is removed.
The dryer is supplied with an activated alumina des-
iccant. The gas (with a minimum purity of 99.5% on a
dry basis) is liquified at 17 kg/cm2 and �23˚C by the
refrigeration system. The vaporizer uses electrical
power to transform CO2 from the liquid phase to the
gaseous phase. The vaporized gas is first dissolved in
a potable water carrier stream. Then the carbonated